Swingarm Assembly and Hardware - SureStep

Motor shown for




Swingarm Assembly and Hardware - SureStep

Quantity Per

Iltem
Number | Note | Part Number |Description Package | Assembly
1 1127400 Spring, Extension (1 x 4-1/2" L) 1 1
2 A 1143829 Bracket, Stop Spring with Flanged Bearing and 1 1
Hook Fastener, Black - Right
2 A 1143830 Bracket, Stop Spring with Flanged Bearing and 1 1
Hook Fastener, Black - Left
3 B 1143678 Swingarm Assembly - Right 1 1
3 B 1143679-NLA | NLA - Swingarm Assembly - Left 1 1
4 1108437-NLA | NLA - Bumper, Rubber (1" Diameter x 5/8") 1 2
5 000037-NLA | NLA - Nut, Keps (5/16-18) 1 2
6 40117X006 Bearing (5/8") 1 2
7 1110717 Ring, Tolerance 1 2
8 1140994 Bearing, Flange (5/8 x 23/32 x 1/2") 1 2
9 1110685-NLA | NLA - Spacer, Bushing 1 1
10 1028550 Locknut (5/8-18) 1 1
11 1121024 Screw, Hex Head w/ Patch (1/4-20 x 5/8") 1 4

NOTE: A - Stop Spring Bracket includes flanged bearing and hook fastener.
B - Includes Swingarm plus item 4-8.




